
Cranfield University 

 

 

John Peter Bagnall 

 

 

THE FATE OF ENDOCRINE DISRUPTING CHEMICALS 

DURING ACTIVATED SLUDGE TREATMENT 

 

 

School of Applied Science 

 

 

 

PhD 

 

 



 ii 

Cranfield University 

School of Applied Science 

Department of Sustainable Systems 

Centre for Water Science 

 

PhD 

 

2010  

 

John Peter Bagnall 

 

THE FATE OF ENDOCRINE DISRUPTING CHEMICALS DURING 

ACTIVATED SLUDGE TREATMENT 

 

Supervisor: Dr Elise Cartmell 

 

December 2010  

The thesis is submitted in partial fulfilment of the requirements for the Degree 

of Doctor of Philosophy 



 i 

ABSTRACT 

A significant route for Endocrine disrupting chemicals (EDCs) such as natural and synthetic 
[...]
Figure 5-17 The power relationship between the ratio of COD/!EST (mg COD
-1

 mg !EST 

L
-1

) and maximum potential !EST biomass activity (mg !EST biodegraded tonne
-1

 d
-1

) 

further suggesting that loading is driving COD/! EST ratio ................................................109!

Figure 6-1 The average distribution and concentrations in settled sewage of NP4-12EO, NP1-

3EO, NP1-3EC and NP within dissolved, absorbed and total (dissolved plus adsorbed) at each 

ASP over the entire sampling period. ....................................................................................113!

Figure 6-2 Average total (aqueous plus solids phase) individual NPx concentrations in settled 

sewage at the three ASP over entire sampling period. ..........................................................114!

Figure 6-3 The average distribution and concentrations in effluent of NP4-12EO, NP1-3EO, 

NP1-3EC and NP within dissolved, absorbed and total (dissolved plus adsorbed) at each ASP 

over the entire sampling period. ............................................................................................116!

Figure 6-4 Average total (aqueous plus solids phase) individual NPx concentrations in 

effluent at the three ASP over entire sampling period...........................................................117!



 x 

Figure 6-5 The average distribution and concentrations in WAS of NP4-12EO, NP1-3EO, NP1-

3EC and NP within dissolved, absorbed and total (dissolved plus adsorbed) at each ASP over 

the entire sampling period......................................................................................................119!

Figure 6-6 Average total (aqueous plus solids phase) individual NPx concentrations in WAS 

at the three ASP over entire sampling period. .......................................................................120!

Figure 6-7 Mass Balance of the sites indicating !NPx daily average masses and percent 

proportions entering settled sewage and accounted for in effluent, waste activated sludge 

(WAS), by biodegradation and total site removal. ................................................................122!

Figure 6-8 Mass Balance of the sites indicating NP, NP1-3EC, NP1-3EO and NP4-12EO daily 

average masses and percent proportions entering settled sewage and accounted for in effluent, 

waste activated sludge (WAS), by biodegradation and total site removal. ...........................123!

Figure 6-9 Average NP1-3EC, NP1-3EO, NP4-12EO, NP and !NPx biomass activities (mg NPx 

bniodegraded
-1

 tonne d
-1

) at the three ASP over entire sampling period...............................124!

Figure 6-10 The average molar biodegradation of !NPx, NP1-3EC, NP1-3EO and NP4-12EO at 

the three ASP over entire sampling period.. ..........................................................................126!

Figure 6-11 The relationship between daily average molar biomass activities of NP4-12EO and 

NP+NP1-3EO+NP1-3EC at ASPcarb and ASPnit/denit and ASPnit. ..............................................127!

Figure 6-12 The relationship between daily average NP4-12EO loading and biomass activity at 

the three ASP suggesting biodegradation may follow pseudo-first order reaction kinetics ..129!

Figure 6-13 The relationship between daily average mMol !NP loading and biomass activity 

at the three ASP suggesting biodegradation may follow pseudo-first order reaction kinetics 

after !NP loading of 0.14 mMol !NP m
-3

 d
-1

. ......................................................................130!

Figure 6-14 The Relationship between daily average COD/NP4-12EO settled sewage ratio and 

NP4-12EO biomass activity, volumetric loading and maximum potential biomass activity 

suggesting inhibition from COD upon the biodegradation of NPx .......................................132!

Figure 6-15 The linear relationship between daily average COD/NP4-12EO settled sewage 

ratio and percent NP4-12EO biodegradation indicating that NPx may be inhibited by 

increasing proportion of other more readily available organic material................................134!

Figure 7-1 The E1+E2+E2 mass balance and general performance of the Low HRT/SRT and 

High HRT/SRT experimental conditions. The schematic details average ng d
-1

 masses of 

E1+E2+E3 in influent, effluent and waste activated sludge (WAS) during spiking periods 

were ammonia was the nitrogen source (SP1-5) and the no ammonia spiking period (NASP)

...............................................................................................................................................137!



 xi 

Figure 7-2 The average E1,  E2, E3 and EE2 effluent concentration during each spiking 

period. ....................................................................................................................................141!

Figure 7-3 The percent biodegradation individually of E1, E2 and E3 of the Low HRT/SRT 

and High HRT/SRT experimental conditions during spiking periods were ammonia was the 

nitrogen source (SP1-5) and the no ammonia spiking period (NASP)..................................143!

Figure 7-4 The E1+E2+E2 proportional mass balance of the Low HRT/SRT and High 

HRT/SRT experimental conditions. The schematic details proportions biodegraded, in the 

effluent and WAS during spiking periods were ammonia was the nitrogen source (SP1-5) and 

when ammonia was removed (NASP)...................................................................................145!

Figure 7-5 The ammonia and nitrate concentrations within the influent and effluents of the 

Low HRT/SRT and High HRT/SRT experimental conditions. .............................................146!

Figure 7-6 Abundance of ammonia oxidising bacteria in the Low HRT/SRT and High 

HRT/SRT experimental conditions over the 57-day sampling period. .................................147!

Figure 7-7 Abundance of nitrite oxidising bacteria in the Low HRT/SRT and High HRT/SRT 

experimental conditions over the 57-day sampling period. ...................................................148!

Figure 7-8 A semi conceptional illustration indicating the linear relationship between 

ammonia oxidising bacteria (AOB) abundance (extrapolated with Figure 7-6 data) and 

average daily biomass activity (biodegradation of E1+E2+E3 normalised to MLSS 

concentration) for High HRT/SRT experimental conditions.................................................151!

Figure 7-9 The pseudo-first order relationships between biomass activity and loading of daily 

average E1, E2 and E3 in both low HRT/SRT and high HRT/SRT experimental conditions 

during spiking periods were ammonia was the nitrogen source (SP1-5) and when ammonia 

was removed (NASP). ...........................................................................................................152!

Figure 7-10 The rate kinetics of E1+E2+E3. Assuming pseudo first-order reaction kinetics for 

the biodegradation of E1+E2+E3, calculated E1+E2+E3 biodegraded during one HRT for 

each sampling period and regressed through the origin to indicate reaction biodegradation 

rates. .......................................................................................................................................154!

Figure 7-11 The exponential relationship between decreasing COD/E1+E2+E2 mg
-1

 mg L
-1

 

and biomass activity during spiking periods where ammonia was the nitrogen source (SP1-5) 

and when ammonia was removed (NASP). ...........................................................................156!

 

 



 xii 

 

TABLE OF EQUATIONS 

Equation 4-1 The calculation of food to microorganism ratio.................................................77!

Equation 5-1 Combined PNEC................................................................................................93!

Equation 7-1 Linear equations describing the proportional relationship between volumetric 

loading and biomass activity of the Low HRT/SRT and High HRT/SRT experimental 

conditions...............................................................................................................................153!

Equation 8-1 The first order relationship describing the microbial decomposition of estrogens

...............................................................................................................................................164!

 



 xiii 

 

LIST OF ABBREVIATIONS 

ACN   Acetonitrile 

AMO   Ammonium monooxygenase 

AMP   Asset management plan 

AOP   Advanced oxidation process 

AP   Alkylphenol 

APEOs  Alkylphenol polyethoxylates 

APECs   Alkylphenoxy carboxylates 

APx   Alkylphenolics 

ASP   Activated sludge process 

ASPcarb  Carbonaceous only removal activated sludge plant 

ASPnit   Nitrifying activated sludge plant 

ASPnit/denit  Nitrifying/denitrifying activated sludge plant 

BOD   Biochemical oxygen demand 

BNR   Biological nutrient removal 

CAPEC  Dicarboxylated metabolites 

COD   Chemical oxygen demand 

DCM   Dichloromethane 

DDE   Dichlorodiphenyldichloroethylene 

DDT   Dichlorodiphenyltrichloroethane 

DI   Deionised water 



 xiv 

DO   Dissolved oxygen 

EA   Environment Agency 

E1   Estrone 

E1-d4   Deuterated estrone 

E1-3S   Estrone-3-sulfate 

E1-3S-d4  Deuterated estrone-3-sulfate 

E2/17"-E2  17"-estradiol 

17#-E2   17#-estradiol 

E2-d4/5   Deuterated 17"-estradiol 

E3   Estriol 

E3-d4   Deuterated estriol 

EE2   17#-ethinyl estradiol 

EE2-d4   Deuterated 17#-ethinyl estradiol 

EDCs   Endocrine disrupting chemicals 

EEq   Estradiol equivalent 

ESI   Electrospray ionisation 

ER   Estrogen receptor 

ESTs   Estrogens 

E-SCREEN  Estrogen-screen 

EtOAc   Ethylacetate 

EU   European Union 

F/M   Food to microorganism ratio (mg BOD
-1

 mg MLVSS d
-1

) 

GAC   Granular activated carbon 



 xv 

GC   Gas chromatography 

GC/MS  Gas chromatography mass spectrometry 

GC/MS/MS  Gas chromatography tandem mass spectrometry 

GPC   Gel permeation chromatography 

HPLC   High performance liquid chromatography 

HRT   Hydraulic retention time 

IDL   Instrument detection limit 

IFAS   Integrated Fixed Film Activated Sludge System 

LC   Liquid chromatography 

LC-MS  Liquid chromatography mass spectrometry 

LC-MS-MS  Liquid chromatography tandem mass spectrometry 

LOD   Limit of detection 

LOQ   Limit of quantitation 

MBR   Membrane bioreactors 

MCF-7   Human breast adenocarcinoma cell line 

MDL   Method detection limit 

MLSS/MLVSS Mixed liquor (volatile) suspended solids 

MRM   Multiple Reaction Monitoring 

MS   Mass spectrometry 

MeOH   Methanol 

ND   Not detected 

NA   Not analyzed 

NAS   Nitrifying activated sludge 



 xvi 

NASP   No ammonia spiking period 

NDP   National Demonstration Programme 

NI   Negative ionisation 

NP   4-nonylphenol 

NPEO   Nonylphenol polyethoxylates 

NP1EO   Nonylphenol monoethoxylate 

NP2EO   Nonylphenol diethoxylate 

NP3EO   Nonylphenol triethoxylate 

NP4EO   Nonylphenol tetraethoxylate 

NP1EC   Nonylphenoxy acetic acid 

NP2EC   Nonylphenoxy monoethoxy acetic acid 

NPx   Nonylphenolics 

OP    4-tert-octylphenol 

OPEO   Octylphenol polyethoxylates 

OP1EO   Octylphenol monoethoxylate 

OP2EO   Octylphenol diethoxylate 

OP3EO   Octylphenol triethoxylate 

OP4EO   Octylphenol tetraethoxylate 

OP1EC   Octylphenoxy acetic acid 

OP2EC   Octylphenoxy monoethoxy acetic acid 

OPx   Octylphenolics 

PAHs   Polycyclic aromatic hydrocarbons 

PCBs   Polychlorinated biphenyls 



 xvii 

PCDDs  Polychlorinated dibenzo-dioxins 

PCDFs   Polychlorinated dibenzo-furans 

PE   Population equivalent 

PNECs   Predicted no effect concentrations 

RAS   Return activated sludge 

RSD   Relative standard deviation 

SP   Spiking period 

SPE   Solid phase extraction 

SRT   Sludge retention time 

STWs   Sewage treatment works 

TF   Trickling filter 

UK   United Kingdom 

USA   United States of America 

USEPA  United States environment protection agency 

VFA   Volatile fatty acid 

WAS   Waste activated sludge



 xviii 

 

LIST OF UNITS AND SYMBOLS 

Ac Peak area of the quantitation ion for the selected determinant identified 

Ai    Peak area of the quantitation ion for the internal standard 

dwt   Dry weight (g) 

HRT   Hydraulic retention time (h) 

Kp   Partitioning cooefficient (L kg
-1

) 

Koc   Octanol-carbon partition coefficient 

Kow   Octanol-water partition coefficient 

L sec
-1

   Litre per second 

Log Kp   Log of portioning coefficient (L kg
-1

) 

Log Kow  Log of octanol-water partition coefficient 

Mdiff   Mass difference (g) 

Min   Mass influx (g) 

Mout   Mass outflux (g) 

m/z   Mass to charge ratio 

NH3   Ammonia 

NH4   Ammonium 

NH4OH  Ammonium hydroxide 

N2   Nitrogen 

O2   Oxygen 

pKa Negative log to base 10 of the acid dissociating/acidity constant Ka 



 xix 

ppm   Parts per million 

ppb   Parts per billion 

ppt   Parts per trillion 

Q   Volumetric flow rate (m
3
 d

-1
) 

rpm   Revolutions per minute 

S/N Signal to noise ratio 

SRT   Sludge retention time (d) 

V   Volt 

Vol   Volume of tank (m
3
)  

 



 xx 

 

LIST OF PUBLICATIONS 

Koh, Y. K. K., Chiu, T. Y., Boobis, A. R., Scrimshaw, M. D., Bagnall, J. P., Soares, A., 

Pollard, S., Cartmell, E. and Lester, J. N. (2009) Influence of operating parameters on the 

biodegradation of steroid estrogens and nonylphenolic compounds during biological 

wastewater treatment processes. Environmental Science and Technology, 43,6646-6654.  

McAdam, E. J., Bagnall, J.P., Koh, Y. K. K., Chiu, T. Y., Pollard S., Lester, J. N., and 

Cartmell, E. (2010) Removal of steroid estrogens in carbonaceous and nitrification activated 

sludge processes. Chemosphere, 81, 1-6  

McAdam, E. J., Bagnall, J.P., Koh, Y. K. K., Chiu, T. Y., Scrimshaw, M. D., Lester, J. 

N., and Cartmell, E. (2010) The impact of organic compostion and loading on the removal of 

nonylphenolic compounds in activated sludge treatment. Accepted to Environmental Science 

and Technology 

Bagnall, J.P., McAdam, E., Ito, A., J., Koh, Y.K.K., Chiu, T.Y., Cartmell, E. and Lester, 

J. N. (2010) The role of organic competition on the biodegradation of estrogen alkylphenolic 

compounds during activated sludge treatment. Conference paper. UK National Young Water 

Professional Conference. Cranfield 



 

 

 

 

 

 

Chapter 1 

 

Introduction 

 

 

 

 



 

 2 

1 Introduction 

1.1 Endocrine Disrupting Chemicals in the Aquatic Environment 

 

This research focuses upon the biodegradation of endocrine disrupting chemicals 

(EDCs) during activated sludge treatment. EDCs are potent aquatic micropollutants 

present at trace concentrations that continue to receive considerable public and 

scientific attention (Renner 1997, Gross et al 2004, Glassmeyer et al 2005 Richardson 

et al 2005, Sumpter and Johnson 2005). For the purposes of this research 

micropollutants are defined as a wide spectrum of substances with diverse 

physicochemical characteristics detected a trace concentrations and include steroid 

estrogens, nonylphenolic compounds and pharmaceuticals. Some of these 

micropollutants are endocrine disrupting chemicals (EDCs), including the steroid 

estrogens, nonylphenolic compounds and the synthetic estrogen pharmaceutical 

ethinylestradiol, which have been demonstrated to cause severe feminising effects in 

fish. Of emerging concern are other pharmaceuticals, which are designed to resist 

breakdown and are physicochemically active at low concentrations. Human and 

wildlife exposure to such micropollution (especially EDCs) during critical periods of 

development can result in permanent alteration of the adult organisms from a normal 

state (Colborn et al 1993). There is also evidence that these effects can occurs at trace 

concentrations. 

 

Previous research over the past three decades has focused, although not entirely, upon 

environmental pollutants such as pesticides (DDT, DDE, lindane, atrazine), 

polychlorinated compounds (polychlorinated biphenols (PCBs), polycyclic aromatic 